" ’ Power needs control

SOLID GSX Enclosure system

CP X-5 SL

POROIEREELRE

cover for SL00,1,2,3
(osfony do SL00,1,2,3)

Mounting instructions
Montage anleitung
Navodilo za montazo
Instrukcje montazu
Upute za montazu
Montazni navod

Navod na montaz
Szerelesi utmutato
Montavimo instrukcija
VIHCTpYKLMSA 32 MOHTaX

L

CP1-58
=

L2

001339750

250 mm

CP1.4-5S8L 001339751

CP3-5SL 001339754

@& (€

CP2-5SL 001339752
& E

=
= & =
= | =
= 4 500 mm tz

£ 750 mm

CP22-5SL 001339753

Montazas instrukcija
Paigaldusjuhend
= & = L x|
= & = =
=| 350 mm 4 550 mm
cut out/ remove
(wycig¢ / usunag)
SLoo -A1
SL1,2,3 - A1, A2,B1, B2, C1, C2
oo 0] B o] —= 30[0] oo
oo 0 29|0 0o
oo 0|28 28|0 oo
| o o o o
oo 027 27/0 oo
oo 026 B1 B2 26|0 0o
oo 0|25 25|0 0o
oo 024 24|0 oo
oo 023 230 oo
oo 022 22|10 oo
oo opt =—/- & @:4’21 o) oo
oo Ol20 20|0 oo
°o of9 19|10 oo
o o o ) o [e)
oo ol18 Al | a2 18/0 oo
oo on7 17/0 0o
oo ol16 16/0 oo
2 o o S o °
=~ oo O[5 15|10 oo
oo ol14 14(0 oo
oo o113 13|10 0o
oo on2 12|0 0o
oo o1 1|0 oo
oo 00 —~— @4..100 oo
2 &| g Closed 9l .
oo Ol8 8|0 00
° S c2 o o
oo ol 7 710 oo
oo Ol 6 6 |O oo
oo 0|5 5|0 oo
oo ol 4 4|0 oo
| o S o o
oo 0Ol 3 3|0 oo
o o ° o o [e)
il I ol 2 Open 210 oo
o o o o ¢}
|~ o o1 90 Beol—1¢ © Nl
Cl

Hole-position marker
left-down
(Otwér-znacznik pozycji
lewy dolny rég)

A19.02 1981029413

/

e

Screwdriver flat-blade
(Wkretak ptaski)

1/8




SOLID GSX Enclosure system

E' ’ Power needs control

00€

0SL

;o
OLEL

400
2

o

v

99

52

T
B o Tzan0 o b g
[ ¢{o0°02000°0:02000°0°620°020°0900000°0°020°0200020°020°02000°0°0902000°0°020°0°0:020°0°0200020°020°02000°0°0°00020°0:0°000°0¢:0002020:0206°0020:09b2000°0°062000> d
50 co °o co co co 00
oooooooooooooooooooooooooo ® ® © @:0:6°0:0:062620:6:026:6967069090606:6206:096:0650:0006:0250060620:0670600:600600626050:0¢ O
2| = [ = JLﬂ_i f I [=
= ] =
B | = =_= =_= = = F = M H
(AR AN A A A AN A A A ”HHH MHHB HM“H- wawowumuwownwenumﬂwumnnuMGWSNDMcmnwnMuMBwnwamowomemaMuwe”)mamowawowcmowa |
©°© o o o o / O.M Q
T ' a1a
: 7 — = ==y =y
= — = \ =
Ho o = @ o oEuxP o
| [ §]

2/8

A19.02 1981029413




SOLID GSX Enclosure system

" ’ Power needs control

Bl—|o|o|o|~|<|<
o
[ =
N
¢}
2V
D
©
nW [
27Aw N
@ ol© © |5
El 12|22 |92
2| 8|1z|g |z|e
ol alo
clol S -
x| L Q| x
Q=2 = |0
<=5 2|52
HEEEERE
- ol 2lBlsa gl
T =183} S|3 S
al |#alpaZ|Z|5h|2|n
=
o
B9
8% o
.IH_O el ©
BI%| |oZ| %
= 19|0o|z|8|w|®
DN\T| 5| = || T
T|E|x o
I A - e
&|a|2|Z[02 |9
Jl<|x|<|a <<
S
N1234567

WP-T

S 9 ©°9° 80080808009 °00N°NeD0 9009000909000 000N0DCRCNCNCNCNCNOVCNSDCS

) |

P k] 2 o ] s 2 S

b4 £ b4

g . %

Vo o o o o o A
S S 8 8

/

S O DN NN DNONO NN NOVNO VNN NN NN DN NODNOVONODNONOVNONOVNOVNOVONOIDODOS

;

S S S S /s \

D o090 oMo WD 999990000090908IRI90909:9008IDNINI008999099909°%98990898

)

s S ® s ss

6lE

0000000000000 0O000000Oo0Oo0 OO0

oOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoOoO«

(@]

[O)Ne] [O)e]

oOoOoOoOoOoOoOoOoOoOoOoOoiu@ © ©

= 1 [ = =

ﬁv@ © n ﬁL

4

0SL

st (0)o (0) &

x4

drill

$8 mm

3/8

A19.02 1981029413




SOLID GSX Enclosure system

E' ’ Power needs control

o A T T = A (BN \\ //
\/
I ET o
U U
(@0
/ J—
E i B B il i i i E/B \ o o
o
~ [—]
= =
o ©O
R
\ s _”_ b
= ® ﬁ
° Ok n
mﬁnﬂ
~
7 \
& - _
—
=
-]
—
~ ~
| T ~
S@ ° Bk o @8
il * : - —~7 &
.H ooooooooooooooooooooo ?m = = mM oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo fororororororoiad] Q
® e | f 50 5o oo ] 90 \
A R e EE e e rorversTesore e so e oro o o o e e o T s T o s e or s FrererereTeee
TW = mm mmomm = = ﬁ mw H
w,wpmomcnowbnnnwmombwomwwo WMHU MWHD mmgm Momonpuom»nvmwnowbmowDMDWDWWWDMQWDWDNDMDMDMDNDnamaw”wonbw‘/wnwownwonowowan w,
e Y A —— — — i — o\ I8 Q
= . : / H N E ,
5o . T o ®) o . o
= S
= —= N \
99¢

4/8

A19.02 1981029413




SOLID GSX Enclosure system

" ’ Power needs control

WP-T

Pcs.

1
6
6
6
1
4
4

Name

Support

Nut flange serrat M6 DIN6923 Zn

Support
Washer M8 DIN126 Zn
Screw M8x16 DIN912

Screw M6x10 DIN912
Washer M6 DIN126 Zn

Type ETI

LG-T-B185-H-P3-C

No.

1

2 |AS-SH 6x10
3 |AW-R6

4 |AN-FSH 6

5 |POP 100/185
6 |AW-R8

7 |AS-SH 8x16

5/8

Zo@ommﬁd Dﬂ e hﬂ nﬂ uﬂ \@wwg@o@

) I}
\ S S &\ \ \ s s \

SN0 NI NN NN NONODNONINOVOINCNONOVOINNICONOIDNIDNIDNOVODNS D
/[ )

o?
.
©

9990980 ¥IDD0DUDNIDNIDODNIDNINVDOD0DINVVDODIDNIDIDODIVNIDNODNIDBIEOIDNIDI S
)i I}

< S S S o ) \

N9 898999°98099°9099°99909°9090°DI0°99°909Q9°900°9989°09390°99399°98°9899°9038°58
fa )

L se

6l€

ﬁ@

O

oooooooooocOoOoOoOoOoooOLmu

©c00000

©0
=Y
©)

@
I
I
I
I
I

L =~ {

O

00 0000000000000 0O00O00Oo0o0OO00o0 000000000000 20000000020200000000000000000000000200000o0 ©0o0O0o0

0SL

drill
¢ 8 mm (x4)

(o (o) & (e)o ofe)<. (o)<

A19.02 1981029413




=

Q

»n

>

S =t el

e 4] A FR] FR| o T ® e
S

-]

(2}

o

(&)

C

L

x

9))

)

D i il i oo i) Plle ®
-

o

7p)

(a9}
i
O
@
=
5
>
~ ~N
Iy T e =
, = =
= = ° =
Wm }{ - \ mgﬁg
E = = = = = = ! = |
~ Frrrr oo ===0 ===0 =7 w;;fﬁ2;;5thE;;;”g;;ctng;;fn;/f”;;xnm_, Q
00000 1, o — — —— —— s s °0° oo \_ ., ozeeld
e [ % _ e . Toldp. .
L — [ — §] _
~ ~N_

062

E' ’ Power needs control

6/8

A19.02 1981029413



SOLID GSX Enclosure system

" ’ Power needs control

WD-K

Pcs.

Name

Support

Washer M8 DIN126 Zn
Screw M8x16 DIN912

Type ETI

S ISEAS IS IS

T
(C= = gy = = = = = e e e e = o e e i e = o = e = = = ) = =)
o L0000 0007760777 QDDM@@M@EDM@@EEE@D@EDED
@E@m@@m“@@@“@@@hm@@u@ @nmm m@@ ummmammhmmmammgmmmab
/ / /
/ /

\

\

e ava e L

2 ® & &
W@vv

No.

1 |POP 100/185

2 |AW-R8

3 |AS-SH 8x16

[ B Y O O O | T A f 4 J2 e I I Y G Y O B
0 DDDDDDDDDDDDﬂ© @‘_E@V ©© A@@i@ﬂ;@@ﬂ@ o 31 e e e

O 0O De O M- O e 4 O I S e O OO O eI

! 0SL !

AN-KFH 10.5x16.5 M8

001343731

>

ODDDDDDDDDDDDDDD‘@\WDD%DDPDD DDDDDDDDDOEDDD
ODDDDDDDDDDDDDD _H_DD D_H_ _H__H__H_ DDDDDDDDDDDD
OO D O DD O DelD O DD O el O e I e I e O Mod O e I el O IO I oJ

o[ ofele) Je (e{=[eolel<b (0[]

7/8

A19.02 1981029413




£| ’ Power needs control

A19.02 981029413

SOLID GSX Enclosure system

8/8




